

Pediatric care

Priorities

Medication	Packaging/route of Administration	Medical Specialty
1 Acetaminophen	Tablets and Syrup	Hematology
2 Folic Acid	10mg tablets	
3 Alovent®	Drops(Solution) for nebulization	
4 Atropine	Ampoules of 1mg/ml	
5 Berodual®	Drops(Solution) for nebulization	
6 Sodium Bicarbonate	Packet 0,5 and 1.0 g, solution 10%	
7 Budesonide	Drops(Solution) for nebulization	
8 Chlorotrimeton	Ampoules 10mg / ml	
9 Dexamethasone	Tablets and ampoules	
10 Epinephrine	Ampoules 1mg / ml	
11 Hydrocortisone	100mg and 500mg	
12 Iron	Ampoules, Tablets or Syrup	
13 Ketoprofen	Ampoules	
14 Ketorolac	Ampoules and sublingual tablets of 30mg	
15 Salbutamol	Drops(Solution) for nebulization	
16 Solumedrol® IV	Ampules of 250, 500 and 100mg	
17 Acetazolamide	Tablest 250 mg	Neurosurgery
18 Albumin	Vial 10g/50ml	
19 Alovent®	Drops(Solution) for nebulization	
20 Berodual®	Drops(Solution) for nebulization	
21 Budesonide	Drops for Nebulization and Inhaler	
22 Ceftriaxone	Ampules I.V.	
23 Chlorotrimeton	Ampoules 10mg / ml	
24 Desmopressin	Spray or Nasal Spray	
25 Dexamethasone	Ampoules 8mg / 2ml	
26 Diazepam	Ampoules 10mg / 2ml	
27 Metamizole or Dipyron	Ampoules I.V.	
28 Epamin® or Phenytoin	Ampoules 50mg / ml	
29 Phenobarbital	Syrup 20mg / 5ml	
30 Hydrocortisone or Cortisol	Ampules 100mg and 500mg	
31 Ketoprofen	Ampules IV 100mg	
32 Mannitol 18%	Package 500ml	
33 Meropenem	Ampoules IV	
34 Ondansetron	Ampoules and tablets	
35 Prednisolone	Drops and/or Oral Suspension	
36 Vancomycin	Ampoules	
37 Tranexamic acid	Ampoules 500mg	

38	Allopurinol	100mg and 300mg tablets	Urology
39	Amoxicillin + Clavulanic Acid	Ampoules and Oral Suspension	
40	Amoxicillin	Ampoules and Oral Suspension	
41	Ampicillin + Sulbactam	Ampoules	
42	Cefadroxil	Capsules or Suspension 500mg and 600mg	
43	Dexamethasone	Ampoules 8mg / 2ml	
44	Diclofenac Potassium	Ampoules and Oral Suspension	
45	Diclofenac Sodium	Ampoules and Oral Suspension	
46	Domperidone	10mg Tablets , 1mg / ml oral suspension	
47	Enalapril	5mg, 10mg and 50mg Tablets	
48	Ketoprofen	Intravenous ampoules 100 mg	
49	Macrodantina® or Nitrofurantoin	50mg and 100mg capsules	
50	Oxybutynin	5mg and 10mg Tablets	
51	Sultamicillin	250mg and 750mg Oral Suspension	
52	Trimethoprim + sulfamethoxazole	Oral Suspension	
53	Dactinomycin or Actinomycin D	Ampoules 500mg	Oncology
54	Pegasparaginase or PEGylated Asparaginase	Ampoules 3,750 IU	
55	Bevacizumab	Ampoules 400mg	
56	Sodium Bicarbonate	Packet 0,5 and 1.0 g, solution 10%	
57	Cyclophosphamide	Ampoules 1g and 200mg	
58	Cytarabine	Ampoules 1g and 200mg	
59	Chlorphenamine Maleate	Ampoules	
60	Dacarbazine	Ampoules	
61	Doxorubicin	Ampoules 10mg and 50Mg	
62	Erythropoietin or hematopoietin	Ampoules 30,000 UND	
63	Everolimus	Tablets 10mg and 0.75mg	
64	Furosemide	Ampoules	
65	Granocyte® (Lenograstim)	Ampoules 263mcg	
66	Ketoprofen	Intravenous ampoules 100 mg	
67	Leucovorin	Ampoules and Tablets 15mg	
68	Lupron (leuprolide)	Ampoules 3,75 / 11,25	
69	Mercaptopurine	Tablets 50mg	
70	Mesna (Uromitexan®)	Ampoules	
71	Methotrexate	Ampoules 1g and 500mg	
72	Plaquenil® or Hidroxichloroquine	Ampoules 200mg	
73	Prednisone	Tablets 50mg	
74	Rasburicase	Ampoules 1,5mg	
75	Remicade® or infliximab	Ampoules of 100mg	
76	Rituximab	Ampoules 100mg	
77	Sirolimus or rapamycin	1g Tablets	
78	Temozolomide	Capsules 20mg	
79	Topotecan	Ampoules 4mg	
80	Vinorelbine	Ampoules 10mg	
81	Folic Acid	Drops	
82	Alovent® Drops	Drops(Solution) for nebulization	
83	Berodual® Drops	Drops(Solution) for nebulization	
84	Budesonide	Drops(Solution) for nebulization	

85	Cloro-trimeton® or Chlorphenamine	Ampoules 10mg/ml	Emergency
86	Dexamethasone IV	Ampoules 8mg / 2ml	
87	Phenytoin	Ampoules 50mg / ml	
88	Phenobarbital IV	Ampoules 50mg / ml	
89	Hydrocortisone	100mg and 500mg	
90	Ketoprofen IV	Intravenous ampoules 100 mg	
91	Salbutamol Drops	Drops(Solution) for nebulization	
92	Solumedrol® IV	Ampoules of 250, 500 and 1000mg	
93	Tensopin® Drops (Nifedipine)	Drops	
94	Acetaminophen	Tablets 500mg	
95	Acetaminophen	Syrup	
96	Folic Acid	Tablets or Drops (solution)	
97	Human Albumin	Ampoules	
98	Alovent®	Solution for nebulization	
99	Aluron® or Allopurinol	10mg Tablets	
100	Amlodipine	10mg Tablets	
101	Atgam® (immunoglobulin G)	AMP 50mg / ml	
102	Atorvastatin	Tablets 10MG 20 MG	
103	Bacitracin	Cream or Ointment	
104	Bactrim®(Trimethoprim/sulfamethoxazole)	Tablets or Syrup	
105	Sodium Bicarbonate	Ampoules	
106	Sodium Bicarbonate	Powder and Ampoules	
107	Budesonide	Solution for nebulization	
108	Buscapina® or Hyoscine butylbromide	Ampoules	
109	Calcium + Vitamin D	Tablets or Syrup	
110	ProtKal- Carbo Neutro (Maltodextrin based food supplement)	Powder	
111	Carnitine	Ampoules	
112	Carvedilol	Tablets 6.26 MG	
113	Cefadroxil	Capsules or Suspension 500mg and 600mg	
114	Cefazolin	Ampoules	
115	Chlorotrimeton	Ampoules 10mg / ml	
116	Potassium chloride	Ampoules	
117	Rosuvastatin	Tablets 10mg	
118	Diazepam	Ampoules 10mg / 2ml	
119	Diclofenac	Tablets, Drops, Suspension or Suppositories	
120	Di-Eudrin® or Hydrochlorothiazide	Tablets	
121	Dipyron or Metamizole	Ampoules	
122	Enalapril	Tablets 5 mg 10 mg 20 mg	
123	Enterogermina® or Bacillus Clausii Probiotic	Oral Vial	
124	Erythropoietin or hematopoietin	Ampoules of 4000 units	
125	Esomeprazole	Tablets 20mg	
126	Everolimus	Tablets 2.5mg / 5mg / 10mg	
127	Phenytoin	Ampoules of 100mg	

128	Ferganic® or Iron	Tablets or syrup	Nephrology
129	Furosemide	Ampoules of 20mg	
130	Ganciclovir	Ampoules	
131	Calcium gluconate	Ampoules	
132	Sodium Heparin	Ampule of 10,000 units	
133	Hidrasec® or racecadotril	Packets	
134	Iron	Ampoules	
135	Intafer® or Iron	Tablets or syrup	
136	Irtopan® or Metoclopramide	Ampoules	
137	Kayexalate® or Sodium Polystyrene	Powder	
138	Ketoprofen	I.V. Ampoules 100mg	
139	L Carnitine	Syrup	
140	Lolactil® or Lyophilized Lactobacillus casei	Packets	
141	Loratadine	Tablets or Syrup	
142	Losartan potassium	Tablets of 50mg	
143	Macrodantina® or Nitrofurantoin	Capsules of 500 and 1000mg	
144	Methyl prednisolone	Ampoules of 500 and 1000mg	
145	Mycophenolate Mofetil	Capsules 250mg / Tablets 500mg	
146	Milax® or Polyethylene glycol 3350	Powder	
147	Minpres (Minipres®) or prazosin hydrochloride	Tablets 1mg	
148	Nexium® or esomeprazole	Packets of 10mg	
149	Nifedipine	Tablets of 10 and 20 mg LP	
150	Nifedipine	Drops	
151	Omega 3	Capsules	
152	Omeprazole	Tablets 20mg	
153	Ondansetron	Ampoules	
154	Crystalline Penicillin	Ampoules	
155	Polyvitamin or Multivitamin	Tablets or Syrup	
156	Prednisone	5, 20 or 50mgs	
157	Protamine	Ampoules	
158	Raditidine	Ampoules, Tablets or Syrup	
159	Rapamycin or Sirolimus	Tablets 1mg and 2mg	
160	Reteven® or Oxybutynin chloride	Tablets 5mg and 10mg	
161	Rocaltrol (Calcitriol)	0.25 or 0.5 mcgr	
162	Simulect® or Basiliximab	Ampoules	
163	Simvastatin	10mg Tablets	
164	Pedialyte Oral Electrolyte Solution		
165	Tacrolimus	Capsules 1mg	
166	Thymoglobulin® or Anti-Thymocyte Glob	vials of 5mg/ml	
167	Titralac® or Calcium Carbonate-Glycine	Tablets of Oral suspension	
168	Valganciclovir	Tablets	
169	Vitamin E	Capsules 400UD	
170	Zemplar® or Paricalcitol	Ampoules	
171	Zemplar® or Paricalcitol	Tablets of 1 or 2 mcgr	